.v’{‘:&’». 1 f\- ”

ENVIRONMENTAL PROGRESS

: ﬁ environmentol
laboratory
}

a A - X
A S -

— 3 = 4 > - e - - o . :
Compliance testing at the M Y. o courtesy of ETS Inc., Roanoke, VA.



NOJ
AVAILABLE!

With more than 300 titles
to choose from, the AIChE
Publications Catalog offers
a wide selection of books,
journals, periodicals, and
software products at low
member prices.

Best Source for Your
Publication Needs
AlII\lIIIiI\l\l“\I“““ A 56-page offering of
1
Au.\nm‘ e reference books,
|\ . ;

i‘:“:“:\m‘m technical studies,
A - 4 reports, guidelines and
1 A‘"\““:“ procedures authored
3 it : :
A and _edlted by leading

Amm::‘m“ - engineers, research-

. A ers, and practitioners.

Formatted for convenience
[...]
attime =t

Disclaimer

Reference in this paper to any specific commercial
product, process, or service is to facilitate understanding
and does not imply endorsement or favoring by the United
States Department of Energy.

Acknowledgements

The authors would like to thank Dr. S.S. Pollack for
providing the X-ray diffraction analysis, D.V. Martello for
providing the X-ray photoelecton spectra, and Michael
Hilterman, Michael Ferrer, and Frank McCown for assis-
tance in obtaining the TG data.
Literature Cited

1. Yeh, J.T., C.J. Drummond, and J.I. Joubert, “Process
Simulation of the Fluidized-Bed Copper Oxide

Environmental Progress (Vol. 11, No. 2)

Process Sulfation Reaction,” Env. Progress 6 (2),
pp- 44-50 (1987).

2. Plantz, A.R., C.J. Drummond, S.W. Hedges, and F.N.
Gromicko, “Performance of the Fluidized-Bed Copper
Oxide Process in an Integrated Test Facility,” presented
at the 79th Annual Meeting and Exhibition of the Air
Pollution Control Association, Minneapolis, Minnesota
(June 1986).

3. Yeh, J.T., RJ. Demski, J.P. Strakey, and J.I. Joubert,
“Combined SOZ/NOX Removal from Flue Gas,”

Env. Progress 4 (4), pp. 223-228 (1985).

4. Longo, J.M., U.S. patent no. 4,001,375, “Process for the
Desulfurization of Flue Gas,” (Jan. 4, 1977).

5. Longo, J.M., and N.L. Cull, U.S. patent No.

4,251,496, “Process for the Removal of SO,
and NO, from Gaseous Mixture Containing the Same,”
(Feb. 17, 1981).

6. Yao, H.C., and Y.F.Yu Yao, “Ceria in Automotive
Exhaust Catalysts. I. Oxygen Storage,” J. Catal. 86,
pp. 254-265 (1994).

7. Hedrick, J.B., “Rare-Earth Minerals and Metals” in
“Minerals Yearbook 1986,” Vol. 1, pp. 771-782,
Bureau of Mines, U.S. Government Printing Office,
Washington (1988).

8. Hedges, S.W., and R.A. Diffenbach,
“Thermogravimetric Study of Novel Sorbents for Flue
Gas Cleanup,” Proceedings of the 25th Intersociety
Energy Conversion Engineering Conference, Vol. 6, pp.
185-190 (1990).

9. El-Adham, K.A., and A.M.M. Gadalla, “Decomposition
of Some Cerium Salts and Crystallite Size of Ceric
Oxide Produced,” Interceram 26, No. 3, pp. 223-226
(1977).

10. Peterson, E.J., E.M. Foltyn, and E.I. Onstott,
“Thermochemical Splitting of Sulfur Dioxide with
Cerium(IV) Oxide,” J. Amer. Chem. Soc. 105, pp.
7572-7573 (1983).

11. Satterfield, C.N., Heterogeneous Catalysis in
Practice, Chapter 11, McGraw-Hill Book Company,
New York (1980).

May 1992 103



Pharmaceutical Wastewater Treatment
Comparison Of Process Scale-up
From Bench to Full-Scale:

A Case Study

Kevin D. Torrens, Jack L. Musterman,

and

Alexander Drohobyczer

Eckenfelder Inc., 1200 MacArthur Blvd., Mahwah, NJ 07430

Wastewater treatability investigations were conducted for a specialty batch pharmaceuticals produc-
tion facility which typically produces small quantities of numerous chemicals and pharmaceuticals.
Production campaigns typically range from two days to four weeks in duration. Due to these produc-
tion changes, the organic loading and chemical makeup of the wastewater constantly varies, resulting
in less than optimum treatment plant performance. In addition, the facility planned to increase pro-
duction in the future, thereby increasing wastewater flow and organic load.

Introduction

Wastewater was biologically pretreated at the facility prior
to discharge to the local Publicly Owned Treatment Works
(POTW). A new pretreatment discharge permit went into
effect in January 1988 with the following instantaneous
maximum discharge limits:

BOD - 300 mg/1
TSS - 300 mg/l
COD - 1,000 mg/l
Oil and Grease - 100 mg/1
Cyanide - 33.5mg/

The existing wastewater treatment facility was not capable
of consistently achieving these discharge limitations at the
existing flow condition and would also be incapable of

104 May 1992

achieving these treatment levels with the intended increase
in production.

An investigative program was conducted to determine
system upgrading requirements to ensure future compli-
ance with these new discharge limitations. The project was
conducted in three phases:

® Phase 1 - Process Investigations

® Phase 11 - Wastewater Treatment &
Facilities Modifications

® Phase III - Plant Start-up

This paper summarizes the results of the process investiga-
tions and definition phases and compares predicted plant
performance based on treatability studies to actual plant
performance during 21 months following implementation
of the recommended modifications.

Environmental Progress (Vol. 11, No. 2)



NEUTRALIZATION
Volume - 25,000 gal.

EQUALIZATION BASIN
Volume - 200,000 gal.

INFLUENT RECIRCULATION
SpSps /)

FROM MAINTENANCE
AERATIONBASIN  OUaores AND OC LAB
| TO POTW

LINT

LIGHTNIN TREATMENT SYSTEM
Vokume - 323,000 gal.

LIFT STATION

FIGURE 1. Existing wastewater treatment system
process flow diagram.

Phase 1 - Process Investigations
Existing Wastewater Treatment Facility

Wastewater is generated from various production areas
as a result of washdown, blowdown, and general house-
keeping activities. The existing wastewater treatment facili-
ty (WWTF) was designed for pretreatment of the produc-
tion plant wastewaters prior to discharge to the local
POTW. The facility consisted of neutralization, equaliza-
tion, and biological treatment. A process flow diagram of
the system is presented in Figure 1 with associated design
criteria presented in Table 1.

Treated effluent from the clarifier flowed to a manhole
where domestic sewage and other lightly contaminated
wastestreams (such as maintenance and laboratory washwa-
ters) from the facility entered and were combined to form
the final effluent used for discharge monitoring purposes.
Therefore, treatment of the process wastewater to below the
permit limits was required due to the contribution of the
sanitary and other miscellaneous wastestreams to the total
effluent.

Historical Data Evaluation

An evaluation of historical wastewater facility data was
performed to determine any significant events, correlations,
or trends which could be useful for wastewater treatability
studies and process design. Various parameters and rela-
tionships, i.e., temperature variations, pH fluctuations,
wastewater variability, and nondegradable COD, were
developed in an attempt to isolate factors which could be
causing poor plant performance.

The data review indicated that aeration basins tempera-
tures ranged from approximately 18°C in winter to 40°C in
summer, with a corresponding effect on the specific organic
removal rate. The high summer temperatures were due to
the high organic strength of the wastewater in combination
with a consistent two—foot foam layer on the aeration basin
surface which provided excellent insulating properties.

The data also indicated there were substantial pH swings
in the aeration basin contents which were attributed to pH

Environmental Progress (Vol. 11, No. 2)

controller problems and short circuiting in the upstream
equalization basin. The short circuiting in the equalization
basin also contributed to increased aeration basin effluent
variability. Analysis of BOD and COD data indicated that
the minimum achievable effluent COD was approximately
1,100 mg/l with complete BOD removal, with the effluent
COD varying from 1100 to 5,000 mg/l. The implications of
these data are that there is a minimum concentration of
effluent COD which can be achieved through biological
treatment alone and that this COD level will on the average
be greater than the permit limitation of 1,000 mg/l.
Therefore, to consistently achieve the permit limits, supple-
mental treatment would be required. Upgrading possibilities
included pretreatment to enhance biodegradability and/or
post-treatment for removal of residual COD.

May 1992 105



Process Screening Evaluations

In view of the historical data evaluation results that indi-
cated high refractory COD levels in the biological plant
effluent, several processes, including adsorption, chemical
oxidation, and coagulation/ precipitation, were screened for
applicability. Chemical oxidation and coagulation/precipi-
tation alone were found to provide inconsistent results due
to the highly variable nature of the wastewater and were
therefore not considered for further evaluation. As a result
of these screenings, further investigative efforts were con-
centrated on the following treatment process train: neutral-
ization, equalization, activated sludge, sand filtration, and
granular activated carbon (GAC) adsorption.

Wastewater Variability Dampening

The original equalization basin (EQB) had a nominal
operating volume of approximately 189,000 gal (715 m?).
The EQB was unmixed except for a 72,000 gpd (272
m>/day) recirculation pump which transferred basin con-
tents from the northwest corner of the EQB to the southeast
comner thus providing a basin turnover rate of approximate-
ly once every 2.8 days. Based on a review of the EQB
effluent data, it was apparent that there was a high degree
of short circuiting. For this reason, and due to concerns
regarding basin construction, size and integrity, a new
complete mix equalization tank was designed.

Based on the highly variable nature of the wastewater
constituents, the selected design equalization basin effluent
organic load variability was approximately +25 percent of
the mean such that the organic loading to the biological
treatment unit was relatively constant. At the design aver-
age flow rate of 40,000 gpd (151 m?day), the required
complete mix equalization volume to achieve 25 percent
load variability in the equalization basin effluent would be
190,400 gal. (720 m?). The effluent variability of the
existing equalization basin system with limited mixing was
back-calculated from available data. This calculation
showed an actual effluent variability of 42 percent over the
same data collection period. Therefore, since the existing
and new equalization system volumes were essentially the
same, the addition of mixing alone would reduce EQB
effluent variability by at least 17 percent. A new equaliza-
tion tank was installed for replacement of the existing in-
ground basin due to the need identified in Phase I to elimi-
nate short circuiting and provide a more uniform feed for
the aeration basin.

Bench-Scale Treatability Investigations

Based on the results of the preliminary screening tests, it
was determined that activated sludge/activated carbon
treatment offered the most cost—effective and reliable
means of achieving the required treatment goals. The pre-
liminary carbon adsorption tests indicated that activated

106 May 1992

TABLE 2- Tmblllty Study. Summary'

PARAMETER Influent Reactor#1 Reactori#2
Flow, 1/day’ 120 261
HRT, day 16.7 77
Sludge Age, day 50 50
Biomass MLSS, mg/l 2,430 3,108
Biomass MLVSS, mg/l 2054 2,555
COD,, mg/t 10207 1,992 2,067
Percent COD,, Removal, 80 80
BOD;, mg/l 574 57 119
Percent BOD, Removal, % ; 99 98
TOC, mgl 3,281 565 650
Percent TOC Removal, % 83 80
F/M, BOD Basis, day™! © 017 029
F/M, COD Basis, day! 0.30 0.52
Sludge Yield Factor, gMLVSS/g 0.20 0.19
BOD Removed

SVI, ml/g 157 74
TSS®mg!l 100-150 100-150
Biodegradable COD/BOD Ratio 14 14

*Values presented are averages for the study period.
YFollowing polymer addition and settling.

carbon alone could reduce biological treatment plant efflu-
ent COD to well below 1,000 mg/l on a consistent basis
and the addition of a coagulationffiltration step prior to the
carbon system would be required to reduce suspended
solids in the carbon system influent.

The experimental design included operation of two
bench-scale activated sludge reactors. Reactor 1 received
the projected near term loading while Reactor 2 was
designed to simulate the performance of the system under
increased production conditions, that is, twice normal flow.
It was assumed that the future waste strength would remain
essentially the same as the current wastewater, but the
wastewater volume would be doubled under increased pro-
duction conditions. Results from Reactor 2 could then be
compared to those from Reactor | to determine the actual
capacity of the existing treatment facility and for definition
of process requirements for increased capacity. Table 2
presents a summary of pertinent analytical results for the
two reactors. Results for individual parameters of interest
are discussed below.

Effluent COD

Reactors 1 and 2 achieved average effluent soluble
COD (COD) values of 1,992 and 2,067 mg/l, respective-
ly, with no significant statistical difference in performance.
These results indicate that the existing facility should be
capable of operating at twice the existing hydraulic and
mass organic loadings while achieving essentially the same

Environmental Progress (Vol. 11, No. 2)



effluent quality. Statistical analysis of the data did, howev-
er, indicate more variability in the Reactor 2 effluent with
standard deviations of 257 mg/l and 519 mg/l for Reactors
1 and 2, respectively.

Effluent BOD

Reactor 1 and 2 effluent soluble BOD (BOD;) averaged
57 and 119 mg/l, respectively. These results indicate that
the residual COD in Reactor 1 is essentially all non-
biodegradable material. Reactor 2 did not achieve the
same level of BOD removal as Reactor 1 which is most
likely attributable to the reduced HRT. The difference in
effluent COD between Reactors 1 and 2 is essentially
equal to the difference in effluent BOD assuming a
biodegradable COD/BOD ratio of 1.4:1 (see Table 2). The
difference in effluent BOD for Reactors 1 and 2 is 62
mg/l which yields an equivalent COD of 87 mg/l. If this is
added to the Reactor 1 effluent COD of 1,992 mg/l, the
resulting COD concentration of 2,079 mg/l is essentially
equal to the 2,067 mg/l observed. This reaffirms that the
effluent COD of Reactors 1 and 2 is primarily non-
biodegradable and must be removed by other means such
as carbon adsorption.

Sludge Production

Production of excess sludge is inherent to biological
treatment systems with the amount of sludge production

dependent on operating conditions and substrate character-
istics. Calculation of sludge production in each of the reac-
tors was by mass balance. Table 2 shows that the sludge
yield factors for Reactors 1 and 2 were 0.20 and 0.19 g
MLVSS/g BOD removed, respectively. This value is with-
in the expected range for systems operating at sludge ages
near 50 days.

Sludge Settling

Sludge settling, as characterized by the sludge volume
index (SVI) test, was evaluated. Results of these tests are
given in Table 2 and indicate improved settling at the
higher loading rate of Reactor 2. Effluent TSS concentra-
tions following polymer addition indicate the facility
would be in compliance with pretreatment effluent TSS
limits. However, due to the need for granular activated car-
bon for removal of refractory COD, additional suspended
solids removal consisting of sand filtration was required to
prevent fouling of the GAC adsorption system.

Carbon Adsorption

Carbon adsorption tests on the reactor effluent were
conducted by Calgon Corporation. The initial testing con-
sisted of development of isotherms followed by accelerated
column testing (ACT), and carbon reactivation evalua-
tions. ACT testing indicated that the carbon usage rate
based on an influent COD of approximately 2,400 mg/l

NEUTRALIZATION LIFT STATION EQUALIZATION LIFT STATION AERATIONBASIN  SUPPLEMENTAL
(EXISTING) (NEW) (NEW) (NEW) (EXISTING) AERATION
(NEW)

——l BanrAdd

Carbon - Column
Backwash

o
il
"
[ 1
£ 4 L
N | 1
I3 L}
[} )
S W
e i
(NEW) GRANULARMEDIA  LIFY STATION GRANULAR ACTIVATED
SECONDARY CLARIFIER FILTRATION (NEW) CARBON
(NEW) (NEW) (NEW)
Filrate Waste i Rowm "’m)s:' -

Activated 000 g

Sludge l 1 R—

,000 g

Air
Air Alr
.......... Q......]
To Dis Polymer
THICKENED GRAVITY smnefemtg AN
SLUDGE BELT
STORAGE TANK THICKENER

(NEW) (NEW)

FIGURE 2. Modified wastewater treatment system process flow diagram

Environmental Progress (Vol. 11, No. 2)

May 1992 107



and effluent COD of 900 mg/l was 1.3 g carbon per g
of COD removed.

Phase Il - WWTF Modifications

A process flow diagram of the modified treatment
system is presented in Figure 2. Specific information on
equipment sizing is shown on Table 3. Raw wastewater
enters the existing neutralization system for pH stabi-
lization. Following pH neutralization, the wastewater is
pumped to a new above-ground, completely mixed,
250,000 gal. (946 m’) equalization tank. The new tank
was installed for replacement of the existing in-ground
equalization basin due to potential regulatory require-
ments relating to surface impoundments. Provisions for
a future tank were also included. The new equalization
tank operates as a variable level, completely mixed tank.

Equalized wastewater is pumped at a relatively con-
stant rate to the existing aeration basin. The aeration
basin was modified such that the former integral clarifi-
er now serves as a biological selector to improve sludge
settling charachteristics. A new 28—ft (8.53 m) diameter
external secondary clarifier was installed. Additional
aeration capacity was added to the existing aeration
basin to accommodate flows up to 40,000 gpd (151
m>/day).(Provisions for a future aeration basin were also
included.)

The aeration basin mixed liquor flows by gravity to
the new external clarifier. Polymer is injected into a
flash mix tank prior to the clarifier to enhance suspend-
ed solids separation. Settled sludge is returned to the
biological selector via return activated sludge (RAS)
pumps.

A portion of the RAS is wasted to either of two aerat-
ed sludge holding tanks. This waste sludge is then thick-
ened in the sludge holding tanks by intermittently aerat-
ing and settling the sludge. The supernatant is returned
to the biological selector. Further thickening with a
gravity belt thickener substantially reduces the quantity
of sludge for hauling to the final disposal site.

Following the secondary clarifier, the flow is directed
to the sand filter (72 sq ft or 6.69 m? area) and granu-
lar activated carbon columns (two 10—ft. or 3.05m diam-
eter units). Typically, 50 to 80 percent of the flow is
treated in the GAC system with the remainder bypassing
the GAC system and flowing to the discharge point for
blending with the GAC treated flow. This mode of oper-
ation increases the carbon utilization efficiency by up to
50 percent since the anticipated effluent COD from the
GAC system is typically less than 300 mg/l. The GAC
treated effluent then combines with the biologically
treated effluent from the sand filter which was not treat-
ed by the GAC system to provide a composite effluent
COD within the 1,000 mg/l permit limit. If the dis-
charge COD concentration from the carbon system or
aeration basin changes, the percentage of flow treated by

108 May 1992

Table 3 - System Expansion Design Conditions

and Recommended Equipment Size
Neutralization (Existing)
Flow 40,000 gpd
- Volume 25,000 gal
HRT 15hr ‘
Chemicals NaOH, H,50,
pH 7.0-7.5
Stages 3
Equalization (New)
Flow 40,000 gpd
Volume 250,000 gal
. Type Above ground, completely
, mixed
- HRT 3.1day

Aemten Basin (Existing)

Nondegradable COD

Aeration Basin Volume
HRT
| Oxygen Requirements

40,000 gpd (29 gpm)
12,000 mg/1 {4,000 Ib/day)
8,000 mg/1 (2,668 1b/day)
1,100 t0 2,100 mg/l

(370 to 634 Ib/day)
323,000 gal

8.1 days

190 Ib/hr

Sewndm-y Clanﬁar (New, Des;gned for 80,000 gpd ﬂow)

: Type | i Cnrcular, cemer feed,
e ﬂocculauon ,peripheral
, launder
- Diameter 281t
- Surface Area 450 sq ft
Hydraulic Loading 180 gpd/fi? at 80,000 gpd
Granular Media Filter (New, Designed for 80,000 gpd flow)
Type Gravity, automatic
i backwash, shallaw bed
Size | - Tsqft+
' Hydraulic Loading 0.8 gpmfsq ft at 80, 000 gpd
Granular Activated Carbon Adsorption System
(New, Designed for 80,000 gpd flow)
Type Downflow, pressure carbon
columns, .
series or parallel operaﬁon
Size 2 each 10 ft @ adsorbers

:4Capacity

20,000 Ib carbon/adsorber

Environmental Progress (Vo. 11, No. 2)



Table 3 (continued) - System Expansion Design
Conditions and Recommended Equipment Size

Backwash Manual backwash system
Flow Capacity >80,000 gpd

Gravity Belt Thickener |

(New, Designed for 80,000 gpd flow)
Type Continuous belt, gravity type
Capacity 50 gpm max; 25 gpm avg
Influent TSS 1.5 to 2.5 percent
Thickened Solids 5 to 7.5 percent
Polymer Addition Integral to system

Metric Units Conversion Factors:
gpd x 0.03785 = m?/day
gal x 0.03785 =m?
Ib/day x 0.4536 = kg/day
gpm x 0.03785 = m*/min
Ib/hr x 0.4536 = kg/hr
ft x0.304 =m
ft? x 0.0929 = m?
gpd/ft? x 0.0035 = m*/day/m?
gpm/fi? x 0.0035 = m?/day/m?
Ibx 04536 =kg

the carbon is changed accordingly. The carbon system is
sized to accept the entire future flow rate of 80,000 gpd
(303 m¥/day).

Table 4 - Wastewater Treatment Plant Operation Data for April 1989 Through Docembat 1990 Peri

Comparison Of Predicted And Actual Plant
Performance

Data collected from the modified WWTF over a period
of 21 months were evaluated for comparison to the data
collected during the bench-scale treatability program.
Table 4 presents the monthly average summary data from
the modified full-scale WWTF for the 21-month evalua-
tion period for parameters of interest. Table 5 presents a
comparison of key operational and performance parameters
from the bench-scale studies and the 21 month full-scale
operating period.

Equalization System Comparison

The performance of the full-scale equalization basin can
be evaluated by comparing the actual effluent variability
(COD basis) to that predicted for design based on the
method developed by Novotny and Englande [/]. The
equalization basin design was based on data from a three-
per-week sampling schedule and included some assump-
tions and manipulation of data to reflect expected waste-
water characteristics. The results of the equalization analy-
sis predicted the equalization basin effluent COD variabili-
ty as a percent of the mean COD loading would be +25
percent with a 95 percent confidence limit. Actual plant
operating data indicate the average variability was 33 per-
cent of the mean loading with a 95 percent confidence
limit over the course of the 21 month evaluation period.
The actual variability of the equalization basin effluent was

Average coD M 2ty cop !
Year Month Flow COD  Variability (gCOD/g  SVI' Removal
gpd)  (mgh (% of MLVSS/ (mlp (%)
Mean) day) f
8 4 42,600 7,701 24 0 . 89.0
8 4 40435 7,987 40 0.16 - 869
80 8 44231 8,330 19 0.16 - 90.6
80 1 38,363 9,767 35 0.16 . 873
8 8 32801 633 82 011 Y niate
] 9 4071 6884 . 20 012 it e
8 10 44,831 9,034 34 018 ' - 66 90,0
8 11 42,666 9,008 30 023 Kl 858
9 12 35433 13841 21 0.28 78 9l4
20 1 32,726 11,623 25 0.20 71 . 888
90 2 42723 940 16 0 64 859
90 3 4490 10201 20 023 80 89.2
90 4 45847 9672 o« 0.23 m 884
20 5 43872 8,708 2 0.23 83 804
2 8 44,208 6,072 30 021 67 854
90 7 42,602 6,997 39 020 . 68 929
90 B 30708 5805 0 018 9% 930
20 9 39,157 9,604 3 0.31 84 966
90 10 38,862 11,338 21 0.27 -] 935 .
"~ 90 1 38972 9,230 2 0.28 17 oy
90 12 3086 878 30 023 ‘16 ﬂ.’l{ 3
AVERAGE 40,281 8884 33 021 82 894
Matric Units Conversion Factors:
&pdx 0003785 « m¥day
Ib/month x 0,453 = kg/month

v

Environmental Progress (Vol. 11, No. 2)

109

May 1992



8 percent higher than that predicted from the process
design and is attributed to the assumptions required in the
data evaluation phase and to changes in production since
the wastewater investigations were conducted. This small
increase in variability from the predicted design value is
not considered significant and should not impact biological
treatment system performance.

Activated Sludge System Comparison

Comparative data from the bench-scale studies and the
21-month full-scale operation evaluation period are shown
on Table S. Data for aeration basin effluent COD, SVI,
and secondary clarifier effluent TSS are shown on Figures
3, 4 and 5, respectively.

The full-scale operating data indicate the average flow
to the aeration basin was essentially the same as the basis
of design of 40,000 gpd (151 m?/day). However, the aver-
age influent COD to the aeration basin was 8,884 mg/l in